

Table S1. Preliminary experiments using the commercial mixture of collagen I+III. All samples were cured at 140°C for 15 hours.

Entry	Tung oil content (g)	BMA content (g)	DVB content (g)	Asolectin content (g)	Collagen content (wt%)	Outcome
1	6.0	1.0	2.0	1.0	-	Unpolymerized material
2	5.0	3.5	1.5	-	10-75	Phase separation
3	4.0	3.0	2.0	1.0	0-10	Cracks/bubbles